

T E S T C E R T I F I C A T E

PT-18-05-29-06

Product: Adhesive „Kestokol 330”

Producer: Kiilto Oy
PO Box 250
33101 Tampere
FINLAND

Order: Determination of the adhesive strength at elevated temperature
acc. to EN 14257:2006 (WATT '91)

Test Result: The adhesive strength at elevated temperature is 8.2 N/mm².

Test Report: 2618108 dated on 29 May, 2018

Dresden, 29 May, 2018



Head of laboratory



Engineer in charge